

# Northwest Fabrics.

3 Whinney Lane,  
Blackburn, BB2 7BX  
LANCASHIRE, England, U.K.  
Mobile: - 07772118609

Email:- manin8lack@yahoo.co.uk

## **Certificate of Flame-Retarding**

### **Customer**

Modelli Fabrics  
Derwent Bridge House  
Gote Road  
Cockermouth  
CA13 0HW

### **Description and Quality of Material**

Chelsea 8139

### **Test Requirement**

Flammability in comparison with the requirements of The Furniture and Furnishings  
( Fire Safety ) Regulations 1988 S.I. No.1324 Schedule 4 Part 1 and Schedule 5 Part 1.

### **Test Method**

BS,5852: Part1: 1979 using ignition sources 0 ( Cigarette ) and 1 ( Gas Match )

### **Internal Test Result**

The fabrics named above have been treated with Flame-Retardant to ensure that sufficient chemical has been applied to comply with the above regulations. A sample has been tested for compliance against the match test BS.5852: Part 1 with exclusion of the water soak. Samples from ten percent of the batches of this material type have been tested for compliance after completion of the water soak and drying cycle.

### **Test Result**

**Weight Check**      Passed

**Flame Test**        Passed

p.p Northwest Fabrics

Date. 05/11/2024

**No. Claims can be made after cutting or further processing of fabric.**